Component ID

Component Description

Qty Needed

10-0804 Hatch Cover for Extractor 1.00
10-0804-A Viking Screw Cap Gasket 1.00
10-0419-A Screw For Sniper Hatch 6.00
10-0848-B ABS Street Elbow 1 " 1.00
10-0050-B Vac Rivet 4.00
80-0057 Decal for Sniper 2-500 1.00
10-0803 Splashproof Switch for Sniper 3.00
80-0004 x4 Brass Nipple 1.00
80-0011 90deg. Street Elbow 1.00
10-0849 ABS 1 " Fitting 1.00
80-0008 1.5 PVC Female Adapter 1.00
80-0012 Shut Off Assembly 1.00
80-0004 x4 Brass Nipple 1.00
80-0011 90deg. Street Elbow 1.00
10-0849 ABS 1 " Fitting 1.00
80-0008 1.5 PVC Female Adapter 1.00
80-0012 Shut Off Assembly 1.00
80-0024-B MPT x 3/8 Barb 2.00
10-0826 Hose Clamp for Sniper 11.00
10-0819 Control Panel Screw on Sniper 4.00
10-0074 Flat Washer #8 SAE 4.00
80-0013 500psi Switch Plate 1.00
10-0834 Pump Flat Washer 2.00
10-0818 S/R Top of Tank Bolt on Sniper 2.00
10-0806 Barb Hose Fitting for Sniper 1.00
10-0805 Dump Valve for Extractor 1.00
10-0845 " Strainer for Sniper 1.00
10-0479 " Male Close Nipple 3.00
10-0828 90 Brass Fitting for Sniper 2.00
10-0868 Female Q.D. for Sniper 1.00
10-0843 3/8" Blue Hose for Sniper 6.00
80-0022 Screw & Nut for 500psi panel 2.00
80-0017 BulkHead Fitting 500psi Sniper 3.00
80-0006 45deq. Street Elbow 1.00
80-0010 Brass Tee 1.00
10-0846 " MPT Hex Nipple for Sniper 2.00
80-0026 3/8 Barb x _ MPT 90 3.00
80-0019 MPTx BARB for Sniper 1.00
10-0822 Exhaust Grate for Sniper 3.00
10-0419-A Screw For Sniper Hatch 6.00
10-0829 Cooling Duct Hose Clamp 4.00
10-0851 Strain Relief Nut for Sniper 2.00
10-0850 Strain Relief for Sniper 2.00
10-0838 Pigtail for Extractor 2.00
10-0155 Hose Cuff Straight 2.00
10-0833 Motor Manifold Bolts for Snipe 10.00
10-0204 Motor Mount Washer 10.00
10-1030-S2 Sniper Motor Gasket 2-Stage 2.00




10-0811 2-Stage Sniper Motor 2.00
10-0017 Deflector Screws 2.00
10-0858 Clamp for Sniper 1.00
10-0024-B 1 "Vacuum Hose 1.00
10-0848-B ABS Street Elbow 1 " 2.00
80-0003-A Black Lined Gray Hose (sniper) 2.30
10-0074 Flat Washer #8 SAE 4.00
80-0022 Screw & Nut for 500psi panel 4.00
80-0029 " Auto-Prime Clamp 4.00
80-0018 Ball Valve for Sniper 1.00
80-0016 500psi Sandia Pump Kit 1.00
80-0006 45deq. Street Elbow 1.00
80-0024-B MPT x 3/8 Barb 1.00
10-0835-N Nut for Pump Bolt on Sniper 8.00
90-1025 Feet for Airmover 4.00
10-0835-B Pump Bolt 100psi Sniper 4.00
10-0816 Caster Bolts 16.00
10-0834 Pump Flat Washer 8.00
80-0015 500psi Pump Mount Plate 2.00
10-0820 End Cap for Rod on Sniper 4.00
10-0807 Wheels for Extractor 2.00
10-0832 S/R Strap Bolts 4.00
10-0831 S/R Bracket for Sniper 2.00
10-0815 Caster Lock Washer for Sniper 8.00
10-0808 Caster for Extractor 2.00
10-0821 Sniper Hinge 2.00
10-0830 Hinge Keeper 2.00
10-0836 Axle 19" for Sniper 1.00
10-0379 8-32 x 3/8" Screw 4.00
10-0074 Flat Washer #8 SAE 4.00
10-0400-C Keeper Latch For Sniper 1.00
10-0400-D Latch For Sniper 1.00
80-0004-S Sandia Sniper Body 1.00
10-0860 25ft. Extention Cord for Snipe 2.00
80-0200 Sniper Harness 1.00
80-0011 90deg. Street Elbow 1.00
80-8006 24" Hose for Sniper w/Heater 2.00




